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CUSTOMER NAME: GUANGZHOU LEFENG JEWELRY CO., LTD  

ADDRESS: 310-316 ROOM HEMING SHANGWU BUILDING, DONG YI ROAD, 

JIANGXIA, HUANGSHI ROAD, BAIYUN DISTRICT, GUANGZHOU  

 

Sample Name : 316L STAINLESS STEEL BANGLE 

Material No. : 316L 

Other Information : GOLD  

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
SGS Ref. No. : CP19-036328 

Date of Receipt  : Jul 08, 2019 

Testing Start Date  : Jul 08, 2019 

Testing End Date : Jul 11, 2019 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. GZ Branch Testing 
Center 

 
Winnie Tan 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  
Resistance to Synthetic 

Perspiration  

ISO 3160-2:2015 

Section 7.4 
No visual change  /  

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/ : Not Apply to the judgment. 

 

Original Sample Photo: 

 

Sample A 
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Test Item: Resistance to Synthetic Perspiration 

Sample Description: See photo 

Test Method: ISO 3160-2:2015 Section 7.4 

Test Condition: 

         ①Fill the vessel with the synthetic perspiration (see note) to a height of about 10mm. 

         ②Spray the solution over surface of the sample using a sprayer. 

         ③Suspend the sample, then place it in the test atmosphere immediately and condition at                       

         (40±2)℃   for 24h (the sample shall be suspended at a distance of at least 30mm from the liquid   

          and the walls of the vessel). 

         ④Take it out and check the appearance change. 

Test Result:  

Sample  Appearance  

A No visual change 

Note:     

The synthetic perspiration used has the following composition:  

Sodium chloride(NaCl, GR): 20g/l; 

Ammonium chloride (NH4Cl, AR): 17.5g/l; 

Urea (NH2CONH2, AR): 5g/l; 

Acetic acid(CH3COOH, AR): 2.5g/l; 

Racemic lactic acid [CH3CH(OH)COOH, AR): 15g/l; 

Use 80g/l sodium hydroxide solution to bring the pH to 4.7. 
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Test Photo: 

  
During test  Reference sample            Tested sample 

 

Equipment Information:  

Equipment Model Equipment No. Calibration date Next Calibration date 

Oven UF 160 GZMR-AG-E149 2019-04-18 2020-04-17 

 
******** End of report******** 
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